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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 27-May-2011
Testing completed 30-May-2011
The customer's contact person | Jyrki Juvani

Test Plan referred to

T:\Projects\RM-696\TestPlan\RS _testplan_RM-696.xls

Notes

Document name

T:\Projects\RM-696\EMC\FCC15CWLAN_RM-696_13.docx

1.1.

EUT and Accessory Information

The EUT is a 11-band mobile phone:
GSM850/900/1800/1900/GPRS/EGPRS/Monopole without GND reflector (GSM/WCDMA)
WCDMA 1/11(1900)/1V(1700)/V(850)/VIII/THSDPA/HSUPA/Monopole without GND reflector (GSM/WCDMA)

WLAN/Bluetooth
The EUT is tested with maximum rated TX power, modulated with pseudo random bit sequence (PRBS9).
Product Type SN HW MV SwW DUT
Phone RM-696 004402135480758 1501 - V 0.2011.21- 42570
5_TA_RM680
AC charger AC-16E 4090491166580400077;0675491 | 0.31 0.3 - 42572
Data cable CA-185CD - - - - 42575
Headset WH-901 - 3.2 4.0 - 42576
1.2. Summary of Test Results
WLAN:
L Section in RSS-GEN
Section in CFR 47 or RSS-210 Name of the test Result
15.247(b)(1) A8.4 (4) Conducted peak output power -
15.247(d) A8.5 Band edge compliance of RF emissions PASSED
15.247(d) A8.5 Spurious RF conducted emissions -
15.247(d), 15.209 A8.5 Spurious radiated emissions PASSED
15.207 7.2.2 AC powerline conducted emissions -
15.247(a)(2) A8.2 (a) 6dB(bandwidth) -
15.247(e) A8.2 (b) Power spectral density -
PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Laboratory.
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2. Band edge compliance of RF emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number RM-696, DUT 42570
Accessories with DUT numbers | AC-16E, DUT 42572 ; CA-185CD, DUT 42575 ; WH-901, DUT 42576
Operation Voltage [V] / [Hz] 115/60
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 22145
Date of measurements 30-May-2011
Measured by Hannu Séderholm

211 Test Setup

Communication

Tester \‘{[[ﬂlb
——
Tower/table | | | — |---=-=--=-- R (R
controller /7
/ Receiver

2.2, Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for band edge compliance of RF emissions measurements (3 m measurement distance)

Frequency range [MHz] Limit Average [dBuV/m] Limit Peak [dBuV/m]
Below 2390 and above 2483.5 <=54 <=74
4 (15)
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2.3. WLAN Test results
Average (RBW: 1 MHz, VBW: 1 MHz)
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Channel / fc [MHz] E [dBuV/m] Result
1/2412 (OFDM, 6Mbps) 51.04 PASSED

11 /2462 (OFDM, 6Mbps) 49.1 PASSED
1/2412 (DSSS, 11Mbps) 42.41 PASSED

11 /2462 (DSSS, 11Mbps) 40.8 PASSED
1/2412 (802.11n HT20 MCS 0) 53.07 PASSED
11 /2462 (802.11n HT20 MCS 0) 52.46 PASSED

Peak (RBW: 1 MHz, VBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] Result
1/2412 (OFDM, 6Mbps) 72.39 PASSED

11 /2462 (OFDM, 6Mbps) 70.54 PASSED
1/2412 (DSSS, 11Mbps) 53.88 PASSED

11 /2462 (DSSS, 11Mbps) 50.89 PASSED
1/2412 (802.11n HT20 MCS 0) 73.07 PASSED
11 /2462 (802.11n HT20 MCS 0) 73.24 PASSED
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OFDM mode, 6Mbps. Channel 1 /2412 MHz
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DSSS mode, 11Mbps, Channel 1 /2412 MHz
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802.11n HT20 MCS 0. Channel 1 /2412 MHz
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3. Spurious radiated emissions
(FCC §15.247(d), §15.209, RSS-210 A8.5)
EUT with DUT number RM-696, DUT 42570
Accessories with DUT numbers | AC-16E, DUT 42572 ; CA-185CD, DUT 42575 ; WH-901, DUT 42576
Operation Voltage [V] / [Hz] 115/60
Results PASSED
Remarks -
Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 22145
Date of measurements 30-May-2011
Measured by Hannu Séderholm

3.1.1 Test Setup

Communication

Tester ’\‘{[[[]]])>
Tower / table — e m e JE SO W
controller e
4 .
’ Receiver
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3.2 Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210 as follows:

The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with absorbers on the
floor and measuring antenna at fixed height using 2-axis EUT position system.

The Final Measurement is performed in the Semi-Anechoic Chamber with conducting metal
floor, if the Preliminary Measurement results are closer than 20 dB to the permissible value.

The EUT is placed at nonconductive plate at the turntable center.

For each suspected frequency, the turntable is rotated 360 degrees and antenna is scanned
from 1 to 4 m. This is repeated for both horizontal and vertical receive antenna polarizations.

The emissions less than 20 dB below the permissible value are reported.
The measurement results are obtained as described below:

E [uV/m] = Ugx + Aror

Where Ugy is receiver reading and Aror is total correction factor including cable loss, antenna
factor and preamplifier gain (Aror = Lcasies + Ar - Gpreawe )-

Limits for spurious radiated emissions measurements (3 m measurement distance)

Frequency range [MHz] Limit [uV/m] Limit [dBuV/m] Detector
30 - 88 100 40 Quasi peak
88 — 216 150 43.5 Quasi peak
216 — 960 200 46 Quasi peak
960 — 1000 500 54 Quasi peak
Above 1000 500 54 Average
Above 1000 5000 74 Peak
10 (15)
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3.3. WLAN Test results
3.3.1 OFDM, 6Mbps
Channel 1 /2412 MHz
Peak (RBW: 1 MHz, VBW: 1 MHZz)
mm‘;e"cy E [dBpV/m] E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
4822.6 40.36 104.184 42.99 -2.63 VERTICAL PASSED
7236.2 43.99 158.343 42.86 1.13 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
milqz‘;ency E [dBpV/m] E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
4822.6 27.5 23.719 30.13 -2.63 VERTICAL PASSED
7236.2 30.65 34.092 29.52 1.13 HORIZONTAL | PASSED
Channel 7 / 2442 MHz
Quasi peak (RBW: 100 kHz, VBW: 100 kHz)
F&T_‘i{;ency E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
33.498 34.03 50.292 56.79 -22.76 VERTICAL PASSED
33.517 33.08 45.087 55.85 -22.77 VERTICAL PASSED
33.566 34.21 51.345 57 -22.79 VERTICAL PASSED
33.587 34.11 50.775 56.91 -22.8 VERTICAL PASSED
34.971 33.58 47.725 56.92 -23.34 VERTICAL PASSED
35.1 345 53.101 57.9 -23.4 VERTICAL PASSED
35.11 34.14 50.921 57.54 -23.4 VERTICAL PASSED
Peak (RBW: 1 MHz, VBW: 1 MHZz)
mm‘;e"cy E [dBuV/m] E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
3920.343 39.82 97.926 42.49 -2.67 HORIZONTAL | PASSED
4884.171 47.81 245.641 49.99 -2.18 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
Fl\;?zliency E [dBuV/m] E [uV/m] Urx [dBRpV] Aror [dB] Polarisation | Result
3920.343 27.03 22.467 29.7 -2.67 HORIZONTAL | PASSED
4884.171 33.64 48.095 35.82 -2.18 HORIZONTAL | PASSED
Channel 11 / 2462 MHz
Peak (RBW: 1 MHz, VBW: 1 MHZz)
F&T_&‘iemy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
4925.7 47.87 247 .4 49.77 -1.9 HORIZONTAL | PASSED
7387 43.77 154.383 42.23 1.54 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
m‘f_'qz‘;e"cy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
4925.7 32.89 44127 34.79 -1.9 HORIZONTAL | PASSED
7387 30.71 34.32 29.17 1.54 HORIZONTAL | PASSED
11 (15)
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3.3.2 DSSS, 11Mbps
Channel 1 /2412 MHz
Peak (RBW: 1 MHz, VBW: 1 MHZz)
Fh';l‘l’_'qz‘;e""y E [dBuV/m] | E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
4824 4427 163.493 46.89 -2.62 VERTICAL PASSED
7237.2 435 149.589 42.36 1.14 VERTICAL PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
Flﬁ'z‘;e"cy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
4824 31.58 37.945 34.2 -2.62 VERTICAL PASSED
7237.2 30.61 33.908 29.47 1.14 VERTICAL PASSED
Channel 7 / 2442 MHz
Quasi peak (RBW: 100 kHz, VBW: 100 kHz)
EGT_I“Z‘]"*""V E [dBuV/m] E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
33.481 34.42 52.596 57.18 22.76 VERTICAL PASSED
33.626 33.69 48.373 56.5 22.81 VERTICAL PASSED
33.637 34.53 53.241 57.35 22.82 VERTICAL PASSED
33.767 34.31 51.946 57.18 22.87 VERTICAL PASSED
33.81 34.29 51.82 57.18 22.89 VERTICAL PASSED
35.09 34.85 55.297 58.24 -23.39 VERTICAL PASSED
35.118 33.13 45.352 56.53 23.4 VERTICAL PASSED
Peak (RBW: 1 MHz, VBW: 1 MHZz)
m‘f_'qz‘;e"cy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
3917.134 39.94 99.346 4261 2.67 HORIZONTAL | PASSED
4883.868 477 242 521 49.88 2.18 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
Flﬁ'z‘;e"cy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
3917.134 26.96 22.287 29.63 2.67 HORIZONTAL | PASSED
4883.868 36.21 64.64 38.39 218 HORIZONTAL | PASSED
Channel 11 / 2462 MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
EGT_I“Z‘]"*""V E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
4924 50.06 318.237 51.99 -1.93 HORIZONTAL | PASSED
7384.7 435 149.692 41.98 1.52 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
Fh'l'l‘:_lqz‘ie""y E [dBuV/m] | E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
4924 38.49 84.052 40.42 -1.93 HORIZONTAL | PASSED
7384.7 30.72 34.344 29.2 1.52 HORIZONTAL | PASSED
12 (15)
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3.3.3 802.11n HT20 MCS 0
Channel 1 /2412 MHz
Peak (RBW: 1 MHz, VBW: 1 MHZz)
m‘f_'qz‘;e"cy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
4825 42 125.922 44.75 2.75 HORIZONTAL | PASSED
72353 43.37 147.418 42.23 1.14 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
Fh;ili‘;e"cy E [dBuV/m] E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
4825 28.3 26.002 31.05 2.75 HORIZONTAL | PASSED
7235.3 30.72 34.372 2958 1.14 HORIZONTAL | PASSED
Channel 7 / 2442 MHz
Quasi peak (RBW: 100 kHz, VBW: 100 kHz)
F&T_‘i{;ency E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
33.438 34.76 54683 57.5 2274 VERTICAL PASSED
33.54 34.49 53.027 57.27 2278 VERTICAL PASSED
33.641 25.18 18.159 48 -22.82 VERTICAL PASSED
33.68 34.6 53.691 57.44 -22.84 VERTICAL PASSED
34.796 28.95 28.012 52.22 -23.27 VERTICAL PASSED
35.057 29.95 31.43 53.33 -23.38 VERTICAL PASSED
35.137 29.83 30.999 53.24 -23.41 VERTICAL PASSED
Peak (RBW: 1 MHz, VBW: 1 MHZz)
m‘f_'qz‘;e"cy E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
4878.355 47.4 234.315 49.66 -2.26 HORIZONTAL | PASSED
4880.662 48.02 251.681 50.25 2.23 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
F&T_qu‘;e"cy E [dBuV/m] | E [uV/m] Urx [dBpV] | Aror [dB] Polarisation | Result
4878.355 32.87 43.995 35.13 -2.26 HORIZONTAL | PASSED
4880.662 33.35 46.526 35.58 2.23 HORIZONTAL | PASSED
Channel 11 / 2462 MHz
Peak (RBW: 1 MHz, VBW: 1 MHZz)
EGT_I“Z‘]"*""V E [dBuV/m] E [uV/m] Urx [dBpV] Aror [dB] Polarisation | Result
49231 46.55 212.471 485 -1.95 HORIZONTAL | PASSED
7386.5 43.77 154.33 42.24 153 HORIZONTAL | PASSED
Average(RBW: 1 MHz, VBW: 1 MHz)
Fh'l'l‘:_lqz‘ie""y E [dBuV/m] | E [uV/m] Urx [dBuV] Aror [dB] Polarisation | Result
49231 32.7 43.162 34.65 -1.95 HORIZONTAL | PASSED
7386.5 30.77 3455 29.24 1.53 HORIZONTAL | PASSED
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4. Test Equipment
4.1. Conducted measurements

Eg. No Equipment Type Manufacturer Used in
TM38112 Power supply 6632A Agilent 22/24/27, 15C
TM38631 Signal Generator 83640L Agilent 22/24/27, 15C, 15B
OMO06312 Signal Generator E4422B Agilent 22/24
TM37678 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM37773 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM30600 Impulse limiter ESH3-Z2 R&S 15C, 15B
TM26490 LISN 50 yH ESH3-Z5 R&S 15C, 15B
TM26491 LISN 50 pH ESH3-Z5 R&S 15C, 15B
TM37610 Spectrum Analyzer FSU26 R&S 22/24/27, 15C
TM22806 Battery BAT 20/E Fiskars 15C, 15B
TM22805 UPS PS 20/1.2 Fiskars 15C, 15B
- Temperature and humidity 175-H2 Testo 15C, 15B

logger
- Temperature and humidity 175-H2 Testo 22/24/27, 15C

logger
- Air pressure and temperature |635-2 Testo 22/24/27, 15C, 15B

logger
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
- Temperature test chamber VT 4002 Vétsch 22/24
2058 Receiver ESPC R&S 15C, 15B
2001 Bluetooth tester CBT R&S 22/24/27, 15C, 15B
2002 Communication Tester CMU200 R&S 22/24/27
2009 LISN 50 pH ENV216 R&S 15C, 15B
2010 LISN 50 pyH ENV216 R&S 15C, 15B
2012 Power splitter 11667B Agilent 22/24/27, 15C
2013 Attenuator 8493C Agilent 22/24/27, 15C
2014 Attenuator 8493C Agilent 22/24/27, 15C
2019 Power splitter ZN2PD-9G-S+ Mini-Circuits 15E
2020 Power splitter ZN2PD-9G-S+ Mini-Circuits 15E
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4.2. Radiated measurements
Eg. No Equipment Type Manufacturer Used in
TM38114 Power supply 6632A Agilent 22/24/27, 15C, 15B
TM38631 Signal Generator 83640L Agilent 22/24/27, 15C, 15B
TM38323 Preamplifier PA-02 18-26 GHz EMC Automation 22/24/27, 15C, 15B
- Antenna BBHA 9120 D Schwarzbeck 22/24/27, 15C
TM26497 Antenna 3115 Emco 22/24/27, 15C, 15B
TM37678 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM37773 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM38845 Receiver ESIB 26 R&S 22/24/27, 15C, 15B
- Antenna HL562 R&S 22/24/27, 15C, 15B
- Turntable 2188 EMCO 22/24/27, 15C, 15B
- Turntable controller 2090 EMCO 22/24/27, 15C, 15B
- RF system panel TS-RSP R&S 22/24/27, 15C, 15B
- RF system panel TS-RSP R&S 22/24/27, 15C, 15B
- Mini mast 2075-2 ETS Lindgren 22/24/27, 15C, 15B
TM38843 Mini mast 2075 Emco 22/24/27, 15C, 15B
TM38842 Antenna mast controller 2090 Emco 22/24/27, 15C, 15B
TM30643 LISN 50 yH LISN-5-20-2 FCC 22/24/27, 15C, 15B
TM30644 LISN 50 uyH LISN-5-20-2 FCC 22/24/27, 15C, 15B
- Temperature and humidity 175-H2 Testo 22/24/27, 15C, 15B
logger
- Air pressure and temperature |635-2 Testo 22/24/27, 15C, 15B
logger

- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
TM39180 Laser distance meter Disto Pro Leica 22/24/27, 15C, 15B
TM37523 Preamplifier AMF-4D-10M-3G-25-20P | Miteg 22/24/27, 15C, 15B
TM37498 Preamplifier AMF-5D-020180-26-10P | Miteq 22/24/27, 15C, 15B
TM30599 Semi anechoic chambre UNKNOWN TDK 22/24/27, 15C, 15B
TM22638 Power supply 0OL63743-901 - 22/24/27, 15C, 15B
TM38066 High pass filter 4HC3000/18000-3-KK Trilithic 22/24/27, 15C, 15B
- High pass filter WHKX 1.6/15G-12SS Wainwright 22/24/27, 15C, 15B
TM37545 Tunable notch filter 800.0/960.0-0.2/40-8SSK | Wainwright 22
TM26512 Tunable notch filter WRCD1850/1910-0.2/40- | Wainwright 24

10SSK
- Band reject filter WRCG1877/1883- Wainwright 24

1870/1890-40/6EE
- Band reject filter WRCG1729.4/1735.4- Wainwright 27

1722.4/1742.4-40/6SS
- Band reject filter WRCG832/838-825/848- | Wainwright 22

40/5S8S
TM23892 Controller G-1000SDX Yaesu 22/24/27
2001 Bluetooth tester CBT R&S 22/24/27, 15C, 15B
6023 Antenna VUBA 9117 Schwarzbeck 22/24/27, 15C

15 (15)

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-696_13.docx
Copyright © TCC Nokia

TCC Nokia Tampere Laboratory
P.O. Box 68

Sinitaival 5

FIN-33720 TAMPERE, FINLAND
Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


		2011-07-07T13:43:28+0300
	annimann




